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CONSTRUCTION PRODUCTS TESTING LABORATORY
Tel.+359 2973 29 52, e-mail: niism.abv.bg

Page 1 of 2
CERTIFIED Laboratory from BAS according to BDS EN/IEC 17025:2006
Certificate reg. 47 /I Valid until 30.06.2014

TEST REPORT
N2 644/26.07.2011

1. Cement based tile grouting mass.
Commercial name — BK — Fugomal.

Manufacturer: BANJA KOMERC D.0.0., Arandjelovac, Republic Serbia.
(name of the product)

2. BANJA KOMERC D.0.0., Arandjelovac, Republic Serbia.
Letter ref.N2 AIL - 03 - 840/07.06.2011.

The sample is delivered by the Applicant.
(name of the Applicant, Number and date of the protocol for sample taking)

3. Testing method: BDS EN 12808-3:2008, BDS EN 12808-5:2008.

(standards number or approved interlaboratory methods)

4. Date of sample receiving / samples for testing in the laboratory:
07.06.2011, lab. N2 170.

5. Sample quantity for testing: 5 kg.
(quantity and weight of the samples)

6. Date of the test execution: 08.06. — 26.07.2011.

HEAD OF CERTIFIED LABORATORY: ,;"}/'3% |
(RA dipI.eng.l@.Kostova)
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RESEARCH INSTITUTE OF BUILDING MATERIALS
1528 CO®US, yn. “UJIUS BEILIKOB” | Ten.:973 27 87; 873 76 88; daxc:973 29 10

CONSTRUCTION PRODUCTS TESTING LABORATORY
Tel.+359 2 973 29 52. e-mail: niism.abv.bg

Page 1 of 2
CERTIFIED Laboratory from BAS according to BDS EN/IEC 17025:2006
Certificate reg. 47 JI1 Valid until 30.06.2014

TEST REPORT
N2 644-1/ 26.07.2011

1. Cement based tile grouting mass.
Commercial name — BK — Fugomal.
Manufacturer: BANJA KOMERC D.0.0., Arandjelovac, Republic Serbia.

(name of the product)

2. BANJA KOMERC D.0.0., Arandjelovac, Republic Serbia.
Letter ref.N2 AIL - 03 - 840/07.06.2011.
The sample is delivered by the Applicant.

(name of the Applicant, Number and date of the protocol for sample taking)

3. Testing method: BDS EN 12808-2:2008, BDS EN 12808-4:2010.

(standards number or approved interlaboratory methods)

4. Date of sample receiving / samples for testing in the laboratory:
07.06.2011, lab. N2 170.

5. Sample quantity for testing: 5 kg.
(quantity and weight of the samples)

6. Date of the test execution: 08.07.- 22.07.2011

HEAD OF CERTIFIED LABORATORY: ‘, 1/(/? ok
(RA dipl.eng‘..‘l_\‘_ll .Kostova)



(2A0ISON I BuZ'(dip )
%7274 TAOLVH08Y T GIHLLYAD 40 QVaH

(90WUTT" N ‘AIIIT £ um_m.o_occumuv
“ A,,\ , ‘A9 d3.LNO3IX3 SYM 1S31 JHL

*Alojeloqe] bunsa] ayj Jo Juswaalbe

USMUM 3y} JNoyyM paldinw 9g Jou ued Ssuoisnpuod podad 1s9) ayl ‘sojdwes pajsel ay3 10 AjUO pljeA ate Bunsa) ayy JO SINSa4 Syl II 910N

"GZ0/T D3I/0SI N3 SAg wiod) §'0T"G Wl Jo sjuswalinbal ayy yam

2oue|dwod ul Ajuo ‘(pamojje Jou aJe SUOISNPUOD) 51593 UleHa) 10) SUOReIaIdIajul puB suoiuido apnjoul pinod podads 3s9) ay) ‘Alessadau si )l JI:T 910N

ON pJepuels £> €0 T-4¥9 | ¥-808¢T N3 SA49 w/ww abexqulys | 'z
= souelsisad | |
ON piepuels 000T > 018 T-b¥9 | ¢-808¢T N3 SAd cuw 1eam ybIY T
VM C 90
0T0Z:888ET N3 SAd
6 8 L 9 S 14 € [4 T
%004
poyaw (ssauajiulepul 19151601 spoyiaw
SuonRIpuod Xapul poyaw , Xapul
159 alp Jo mp_w.wm 1 ayl Jo mmuﬂm.hw_orhuncm anjea BjER) % pRADlods win ayl u_onm::mz oN
uonelrsQ : S)InNsaJ 39 ul ojdwes ‘pJepueis
au1 JO 5N

T 0 7 abed

2dods uoneyIpaJide ay3 JO SPISINO JNSaI 359 7°/
S11NS3d 1S31 £




